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- Parts list -

Mode

VIN/mod. des.

VIN

Sales designation

Assortment class

Market

BM mode
WDB2110261A884682
WDBUF26J26A884682

PC

BM overview

Group
Sub-group

Catalog

E 320 CDI
64U
46 STEERING

015 STEERING GEAR

Item
10

10

20

N N N N N
o o o o o

Copyright 2019-03-27 Daimler AG

Part number
A 211 460 20 00

)

A 211 460 32 00

)

A 211 330 23 03

A 211 330 25 03

A 211330 27 03

A 211 330 24 03

A 211 330 26 03

A 211 330 28 03

A 230 338 00 15

Designation/additional information

STEERING

@ Code: (802/803/804/805/806)+213+-(M156/M629/M55/M005/95...
I_—"r [697] PART IS ONLY OR ALSO SUPPLIED AS RECONDITION...

STEERING

@ Code: (802/803/804/805/806)+213+-(M156/M629/M55/M005/95...
E’T' [697] PART IS ONLY OR ALSO SUPPLIED AS RECONDITION...

* TIE ROD

LEFT OUTSIDE
wm—y

EgF Code: -M005;

* TIE ROD

LEFT OUTSIDE
e

gF Code: -M005;

* TIE ROD

LEFT OUTSIDE
wm—y

g Code: -M005;

* TIE ROD
RIGHT OUTSIDE
@ Code: -M005;

* TIE ROD
RIGHT OUTSIDE
B Code: -M005;

* TIE ROD
RIGHT OUTSIDE
EH Code: -M005;

* TIE ROD
INSIDE LEFT AND RIGHT
FEf Code: -M005;
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Part number
N 308673 014001

A 203 463 03 96

A 210 463 07 17
A 210463 08 17

A 211 463 03 66

A 211 460 00 64

)

N 910105 012001

N 913023 012002

A 210988 01 28
N 000000 003281

A 203 462 02 78
4
A 140 990 09 58

N 910105 008014

A 211 460 08 84
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Designation/additional information
*HEXAGON NUT

TIE ROD; M14X1.5

oy

EeF Code: -M005;

* BOOT
LEFT AND RIGHT
EEf Code: -M005;

* CLAMPING PIECE

LEFT AND RIGHT INSIDE; 68 MM

* CLAMP

LEFT AND RIGHT OUTSIDE; 15.2-18.5 MM
* RUBBER BUSHING

RACK-AND-PINION STEERING

B Code: -M005;

* TS PROTECTIVE CAP

STEERING GEAR

HEXAGON HEAD BOLT

RACK-AND-PINION STEER. TO INT. SUPPORT; M12X1,5X90
EEf Code: -M005;

NUT
RACK-AND-PINION STEER. TO INT. SUPPORT; M12X1.5
B Code: -M00S5;

GROMMET
STEERING GEAR

HEXAGON NUT

TIE ROD TO STEERING KNUCKLE; M14X1,5
COUPLING SOCKET

AT STEERING GEAR

B Code: M271/M646/M647/M648;

NUT
TO COUPLING SLEEVE; M8
B‘ [001700] REPAIR INSTRUCTIONS, SEE WIS

HEXAGON HEAD BOLT
TO COUPLING SLEEVE; M8X35
£ Code: -M005;

PROPORTIONAL VALVE
REPAIR KIT

oy

EeF Code: 213+-M005;

Qty
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A 211 460 09 84

A 211 460 02 51

)

A 211 460 49 00

)

A 211 460 04 51

)

A 211 460 51 00

)

A 140 990 09 58
A 210 990 06 04

A 211 540 07 09

A 140 545 35 28

A 000 540 27 05

A 21054047 81

A 000 540 23 05
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Designation/additional information
RS VALVE

REPAIR KIT

oy

EEF Code: 213+-M005;

RS STEERING GEAR
FOR SHORT OIL LINE, WITH O-RINGS
EEH Code: -M005;

RS STEERING GEAR
FOR SHORT OIL LINE, WITH O-RINGS
EH Code: -M005;

RS STEERING GEAR
FOR LONG OIL LINE, WITH O-RINGS
EFH Code: -M005;

RS STEERING GEAR
FOR LONG OIL LINE, WITH O-RINGS
B Code: -M005;

NUT
STEERING COUPLING TO STEERING; M8

SCREW

STEERING COUPLING TO STEERING; M8X39

WIRING HARNESS

ENGINE WIRING HARNESS CONNECTOR TO SOLENOID VALVE
(SPEED-SEN. POW.STEER.) X18/33-Y10

B Code: 213+-M005;

* RECEPTACLE HOUSING

PARAMETRIC STEERING VALVE Y10; 2 PIN JPT
oy

g Code: 213;

* ELECTRICAL LINE

PARAMETRIC STEERING VALVE Y10; 1.00 MM2 JPT
ey

gH Code: 213;

I__'T' [T774] CONNECTORS MUST ALSO BE ORDERED IN ACC. WI...

*PLUG

SPEED-SENSITIVE POWER STEERING CONN. X18/33; 2-PIN MQS

@ Code: 213;
* ELECTRICAL LINE

SPEED-SENSITIVE POWER STEERING CONN. X18/33; 0.5 MM2 MQS

EH Code: 213;

Dr [T774] CONNECTORS MUST ALSO BE ORDERED IN ACC. WI...

Qty

NB

NB
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Item
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Part number
A 0009950175

)

A 210 540 20 81

A 211 628 04 11

A 211628 05 11

N 910105 012013
N 913023 012002

A 000 540 23 05
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Designation/additional information
BRACKET

ELECTRIC CABLE; 7,5/18 MM

@ Code: 213+-(M005/M156+M63);

RECEPTACLE HOUSING

PARAMETER STEERING X18/33; 2-PIN MQS
PLATE

TO FRAME-TYPE INTEGRAL SUPPORT

B Code: -M005;

PLATE
TO FRAME-TYPE INTEGRAL SUPPORT
EFf Code: -M005;

HEXAGON HEAD BOLT

MOUNTING PLATE TO INTEGRAL SUPPORT; M12X1.5X25
NUT

MOUNTING PLATE TO INTEGRAL SUPPORT; M12X1.5
ELECTRICAL LINE

PARAMETER STEERING; 0.5 MM2 MQS

B‘ [T774] CONNECTORS MUST ALSO BE ORDERED IN ACC. WI...

Qty

NB
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